
1

California Ocean Wastewater Discharge
Report and Inventory

 Prepared by Heal the Ocean
 

March 15, 2010

 
A compilation and review of information by Heal the Ocean on
wastewater treatment and wastewater facilities discharging into

the Pacific Ocean along the coast of California.

Online “Google Fly-To” and Interactive Mapping
www.healtheocean.org/research/wdi/resources

Researcher/Editor/Writer/Intern Coordinator: Maria Gordon
Research Associate/Editor/Website Coordinator: Katherine Engel 

Project Interns: Anthony Langenback; William Harryman, Caleigh Hernandez 
Analyst: Priya Verma

Project Director/Editor/Writer: Hillary Hauser, Executive Director, Heal the Ocean

© 2010. Heal the Ocean. All rights reserved.
[...]
total suspended 

solids 
(average lb/day) 

2005 average 
discharge 
(millions of 

gallons daily) 
Level of treatment 

of discharge 

Distance 
from 
shore 
(miles) 

Depth 
(ft) 

2008 
average 

reclaimed 
water 

amount 
(millions of 

gallons daily) 

2008 
approximate 
% reclaimed 

water 

1 Ragged Point Inn 12 0.61 0.01 
secondary w/ disinfection 

0.00 0 <0.015  

2 Summerland 2,500 4.29 0.21 
tertiary 

0.14 20 none 0 

3 San Simeon 429 6.11 0.07 secondary w/ chlorination 
and dechlorination 

0.17 20 none 0 

4 Avila Beach 500 9.09 0.04 secondary w/ chlorination 
and dechlorination 

0.42 29 none 0 

5 Montecito 10,000 54.31 1.13 secondary w/ chlorination 
and dechlorination 

0.29 35 none 0 

6 Carmel Area 17,600 58.07 1.95 
secondary 

0.11 35 1.1  

7 Carpinteria 16,500 150.41 1.58 secondary w/ chlorination 
and dechlorination 

0.19 25 none 0 

8 Pismo Beach 9,500 153.87 1.18 secondary w/ chlorination 
and dechlorination 

0.83 55 none 0 

9 
Morro 

Bay/Cayucos 
13,293 257.61 1.25 

blended primary and 
secondary w/ cholorination 
and dechlorination 

0.55 50 none 0 

10 Santa Cruz 150,000 371.03 11.38 secondary w/ ultraviolet 
disinfection 

1.00 110 ~0.185 2 

 

 

2005 Discharge Summary /2008 Water Reclamation Information  
REGION 3 – Central Coast - California Sewage Wastewater Treatment Plants Discharging to the Ocean 
http://www.waterboards.ca.gov/centralcoast 
 

TREATMENT PLANT 
# of people 

served 

2005 average 
total suspended 

solids 
(average lb/day) 

2005 average 
discharge 
(millions of 

gallons daily) 
Level of treatment 

of discharge 

Distance 
from 
shore 
(miles) 

Depth 
(ft) 

2008 
average 

reclaimed 
water 

amount 
(millions of 

gallons daily) 

2008 
approximate 
% reclaimed 

water 

11 
So. San Luis 

Obispo 
37,500 504.92 2.81 

secondary w/ chlorination 
0.83 55 none 0 

12 Watsonville 61,000 529.36 7.63 secondary w/ chlorination 
and dechlorination 

1.39 64  >50 

13 
Monterey 

Regional 
252,000 1,114.53 10.71 

secondary 
2.13 100     ~12.5 60 

14 Santa Barbara 96,000 1,247.88 8.23 secondary w/ chlor. and 
dechlor., some tertiary 

1.65 70 4.3  

15 Goleta 74,000 1,414.10 4.51 blended primary 
and secondary 

1.12 87 ~2 40-50 

REGIONAL TOTAL 740,834 

5,876.19 
lb/day 

2.94 
short tons/day 

52.688 
millions of 

gallons daily 

   ~20.1 
millions of 

gallons daily 
 

2,144,809.35 
Ib/year 

1,072.41 
short tons/year 

59,010.56 
acre feet per 

year 

~22,512 
acre feet per 

year 

http://www.healtheocean.org/images/_pages/research/wdi/REGION3(p.1).jpg

http://www.healtheocean.org/images/_pages/research/wdi/REGION3(p.2).jpg



57

 

2005 Discharge Summary /2008 Water Reclamation Information 

REGION 4 – Los Angeles – California Sewage Wastewater Treatment Plants Discharging to the Ocean 
http://www.waterboards.ca.gov/losangeles 

 

TREATMENT PLANT 
# of people 

served 

2005 
average total 

suspended 
solids 

(average lb/day) 

2005 average 
discharge 
(millions of 

gallons daily) 
Level of treatment 

of discharge 

Distance 
from shore 

(miles) 
Depth 

(ft) 

2008 
average 

reclaimed 
water 

amount 
(millions of 

gallons daily) 

2008 
approximate 
% reclaimed 

water 

1 
San Clemente 

Island 
500 2.69 0.02 

secondary 
w/chlorination and 
dechlorination 

0 0 0.21  

2 Avalon 3,500 109.16 0.51 
secondary w/ some 
chlorination, 
no dechlorination 

0.08 130 none 0 

3 Terminal Island 130,000 133.25 15.97 
tertiary 

0.17 32 3.5 20 

4 Oxnard 225,000 1,321.22 24.49 
secondary w/ 
chlorination and 
dechlorination 

0.93 60 in plant only 0 

5 
JWPCP 

(LA  County)  
3,500,000 42,630.55 322.95 

secondary w/ 
disinfection 

OO1: 1.41 
OO1: 
167 to 190 

133.1 31 
OO2: 1.51 

OO2: 
196 to  210 

6 
Hyperion 
(LA City)  

4,000,000 58,780.86 332.25 secondary w/out 
disinfection 

5.02 187 70 * 

REGIONAL TOTAL 7,859,000 

102,977.73 
lb/day 

51.49 
short tons/day 

696.19 
millions of 

gallons daily 

   206.81 
millions of 

gallons daily 
 

37586860.50 
Ib/year 

18793.43 
short tons/year 

779,732.8 
acre feet per 

year 

231,627.2 
acre feet per 

year 

* See individual plant summary page for exception to compiled or calculated data. 

 

2005 Discharge Summary /2008 Water Reclamation Information 
REGION 8 – Santa Ana – California Sewage Wastewater Treatment Plants Discharging to the Ocean 

http://www.waterboards.ca.gov/santaana 
 

TREATMENT PLANT 
# of people 

served 

2005 
average total 

suspended 
solids 

(average lb/day) 

2005 average 
discharge 
(millions of 

gallons daily) 
Level of treatment 

of discharge 

Distance 
from shore 

(miles) 
Depth 

(ft) 

2008 
average 

reclaimed 
water 

amount 
(millions of 

gallons daily) 

2008 
approximate 
% reclaimed 

water 

1 
Orange County 

Plant 1 
2,500,000 54,552 211 

Blended treated primary 
and secondary effluent 4.50 195 

*. 

  20.90 

2 
Orange County 

Plant 2 

REGIONAL TOTAL 2,500,000 

54,552 
lb/day 

27.28 
short tons/day 

211 
millions of 

gallons daily 

   

 

19,911,480 
Ib/year 

9,955.74 
short tons/year 

247,520 
acre feet per 

year 

* See individual plant summary page for exception to compiled or calculated data. 

http://www.healtheocean.org/images/_pages/research/wdi/REGION4.jpg

http://www.healtheocean.org/images/_pages/research/wdi/REGION8.jpg



 58

  

 

2005 Discharge Summary /2008 Water Reclamation Information  

REGION 9 – San Diego – California Sewage Wastewater Treatment Plants Discharging to the Ocean 
http://www.waterboards.ca.gov/sandiego 

 

TREATMENT PLANT 
# of people 

served 

2005 average 
total 

suspended 
solids 

(average lb/day) 

2005 average 
discharge 
(millions of 

gallons daily) 
Level of treatment 

of discharge 

Distance 
from 
shore 
(miles) 

Depth 
(ft) 

2008 
average 

reclaimed 
water 

amount 
(millions of 

gallons daily) 

2008 
approximate 
% reclaimed 

water 

1 Fallbrook 25,000 44.38 1.59 tertiary 1.68 100 ~1.6 100 

2 South Bay (San Diego)  150,000 124.99* 3.95* 
secondary w/ 
disinfection 3.50 100 6.49 75-100 

3 Camp Pendleton 49,000 309.23 2.10 
secondary w/ some 
chlorination 1.68 100 offline 2009 

4 San Elijo 
35,000 411.51 3.12 undisinfected secondary   1.50 

150 -
160 1 33 

5 
Ocean 
-side 

San Luis Rey 
Treatment Plant 

 

 La Salina Treatment 
Plant 184,000 640.37 15.04 undisinfected secondary 1.68 100 0.3 3  

6 Escondido (HARRF) 173,300 1,082.96 13 undisinfected secondary 1.29 110 ~3.5 12-13 

7 

Aliso 
Creek 

Outfall 

SOCWA Regional 
Treatment Plant 

 

SOCWA Coastal 
Treatment Plant 

 

Los Alisos Water 
Reclamation Plant 

 

El Toro Water 
Reclamation Plant 232,000 1,346.59 16.87 

disinfected secondary, 
some tertiary 1.27 170 

6.22 62 

8 
0.78 20 

9 3 65 

10 
>4  

* See individual plant summary page for exception to compiled or calculated data. 

 

2005 Discharge Summary /2008 Water Reclamation Information  
REGION 9 – San Diego – California Sewage Wastewater Treatment Plants Discharging to the Ocean 
http://www.waterboards.ca.gov/sandiego 
 

TREATMENT PLANT 
# of people 

served 

2005 average 
total suspended 

solids 
(average lb/day) 

2005 average 
discharge 
(millions of 

gallons daily) 
Level of treatment 

of discharge 

Distance 
from 
shore 
(miles) 

Depth 
(ft) 

2008 
average 

reclaimed 
water 

amount 
(millions of 

gallons daily) 

2008 
approximate 
% reclaimed 

water 

11 

San 
Juan 

Creek 
Outfall 

SOCWA JB Latham 
Tmt. Plant 

 
SOCWA Plant 3A 

 
Chiquita Water 

Reclamation Plant 
 

San Clemente 
Reclamation Plant 253,578 2,134.68 23.17 

undisinfected & 
disinfected secondary, 
some tertiary 1.96 100 

none 0 

12 
0.62 28 

13 
2.14 32 

14 
1 15 

15 
Encina Water Authority 

(EWA) 281,000 2,199.15 29.08 
undisinfected 
secondary  1.48 150 ~6 to RP 18-36 to RP 

16 
International (San 

Diego/Tijuana)  730,000 18,125.85 24.05 advanced primary 3.50 100 none 0 

17 Point Loma 
2,200,000 61,807.87 183.16 

advanced primary, 
some tertiary 4.50 310 none 0 

REGIONAL TOTAL 
4,312,878 

 

88,227.58 
lb/day 

44.11 
short 

tons/day 

317.12 
millions of 

gallons 
daily 

   >38.25 
millions of 

gallons daily 
 

32,203,006.70 
Ib/year 

16,100.15 
short 

tons/year 

355,174.4 
acre feet 
per year 

>42,840 
acre feet per 

year 

http://www.healtheocean.org/images/_pages/research/wdi/REGION9(p.1).jpg

http://www.healtheocean.org/images/_pages/research/wdi/REGION9(p.2).jpg



59

California Ocean Discharging Wastewater Treatment Plants
Summary Information

Individual treatment plant operations, discharge, water reclamation, etc.
(Alphabetical sequence for print version; alphabetical and regional sequences online)

List of Plants:	 Region:	 Page:

Anchor Bay	 1	 68

Arcata	 1	 63

Avalon	 4	 94

Avila Beach	 3	 81

Carmel Area	 3	 77

Carpinteria	 3	 88

Chiquita	 9	 105

Crescent City	 1	 62

Daly City	 2	 71

El Toro	 9	 102

Encina	 9	 110

Escondido	 9	 111

Eureka	 1	 64

Fallbrook	 9	 108

Fort Bragg	 1	 66

Goleta	 3	 84

Half Moon Bay	 2	 72

Hyperion	 4	 91

International	 9	 115

JWPCP	 4	 92

Los Alisos	 9	 101

Mendocino City	 1	 67

Montecito	 3	 86

Monterey Regional	 3	 76

Morro Bay	 3	 80

Oceanside	 9	 107

Orange County	 8	 97

Oxnard	 4	 90



 60

List of Plants:	 Region:	 Page:

Pismo Beach	 3	 82

Point Loma	 9	 113

Ragged Point Inn	 3	 78

San Clemente Island	 4	 95

San Clemente 	 9	 106

San Elijo	 9	 112

San Francisco	 2	 70

San Simeon	 3	 79

Santa Barbara	 3	 85

Santa Cruz	 3	 74

Shelter Cove	 3	 65

So. San Luis Obispo	 3	 83

SOCWA Coastal	 9	 99

SOCWA JB Latham	 9	 103

SOCWA Plant 3A	 9	 104

SOCWA Regional	 9	 98

South Bay	 9	 114

Southern Regional (Camp Pendleton)	 9	 109

Summerland	 3	 87

Terminal	 4	 93

Watsonville	 3	 75

 



61

http://www.healtheocean.org/images/_pages/research/wdi/WWTPs_RegBoard1.jpg



 62

Crescent City Wastewater Treatment Facility – Regional Board 1 – North Coast 

Area served 

# of people 
served 

 (source: permit) 
Relative 

size 

EPA 
facility 
class 

Outfall distance from 
shore Outfall depth 

Crescent City and surrounding 
areas of Del Norte County 14,387 small major 

686  ft 
0.13 miles 

10 ft 

Treatment process 
SECONDARY W/ CHLORINATION AND DECHLORINATION: 
Primary treatment in two parallel 1200-square-foot 
clarifiers. Secondary treatment in three parallel four stage 
rotating biological contactors followed by three parallel 
secondary clarifiers. Treated wastewater disinfected by 
sodium hypochlorite prior to dechlorination with sodium 
bisulfate. Treated wastewater seasonally mixed with up to 
0.8 MGD from fish processing plant.   

Improvements since 2005 
none 
Results of improvements 
n/a 

Improvements planned 
New influent pump station, upgrades to solids handling, various piping upgrades, rehabilitation of headworks, new 
membrane bioreactor, new operations building, new dewatering building, UV disinfection system, odor control 
upgrades, digester improvements, three new rotating biological contactors, and new grit removal system (to be 
partially financed by seafood processing company). Upgrades to meet North Coast Water Board's WDR. Will expand 
average dry weather flow treatment to 3.5 MGD and peak wet weather flow treatment to 8 MGD.  

2008 average reclaimed 
water amount:  none 

2008 reclaimed  
water use(s) 
none 

Notes  
Facility discharges in "rocky slot in the surf zone" adjacent to Battery 
Point lighthouse on Battery Point Island. Facility operating under 
Cease and Desist Orders since 1997. Historical violations attributed 
to peak flow events and difficulties maintaining reliable secondary 
treatment. Violations attributable to peak loadings reduced by an 
infiltration and inflow correction program. 

approx. %  of 
annual plant 
flow 

0 

2005 average flow (MGD) 
Type of 

wastewater 
2005 

average 
TSS mass 
emissions 

lb/day 

2005 
effluent 
dilution 

NPDES Permit # CA0022756 

Avg. 

Weather municipal 

Permit 
adopted (1) 
effective (2) Permit expiry 

Wet months Dry months 
180.57 29:1 (1) Sept. 22, 2000? 

(2) Feb. 24, 2006 
Sept. 22, 2005 
Jan. 25, 2011 1.63 1.80 1.47 

 
EPA: Environmental Protection Agency  NPDES: National Pollution Discharge Elimination System  MGD: millions of gallons daily 
GPD: gallons per day  TSS: total suspended solids  BOD: biological oxygen demand  ASBS: area of special biological significance UV: ultra-violet 

 

Crescent City 	 http://www.healtheocean.org/images/_pages/research/wdi/1.CrescentCity.jpg



63

Arcata Municipal Wastewater Treatment Facility – Regional Board 1 – North Coast 

Area served 

# of people 
served 

 (source: permit) 
Relative 

size 
EPA facility 

class 

Outfall 
distance 

from shore Outfall depth 

Arcata and Glendale area. (Glendale 
Fieldbrook Community Services 
District discharges to Arcata under a 
sewer agreement as a permitted 
Municipal User.) 

17,000 small major 

To bay:  
0 ft/miles 

 

To ocean: 
47,520 ft 

 9 miles 

0 ft 

Treatment process 
SECONDARY W/ CHLORINATION AND DECHLORINATION: 
Primary plant - mechanical bar screens, grit removal, two 
clarifiers, anaerobic digester. Secondary treatment -three 
oxidation ponds, followed by three 2-acre treatment marshes. 
Secondary treatment approx. 39 days detention time. Effluent 
disinfection - chlorine and dechlorination: sulfur dioxide before 
release into Humboldt Bay (tidal waters). Marshland tertiary 
treatment. Some water chlorinated and dechlorinated before 
release to enhancement marshes. Discharges with ebb tide into 
Humboldt Bay equivalent to surf zone discharge. Wastewater 
discharge requirements in line with ocean discharge standards. 

Improvements since 2005 
Replaced single speed pumps, improved 
treatment marshes 1, 2, 3, & 4; installed variable 
speed pump; operational review system. 
Results of improvements 
Improved water quality, energy efficiency, flow 
regulation, and compliance. Reduced 
chlorine/sulfur dioxide use and improved permit 
compliance. 

2008 average 
reclaimed water 
amount:   (see notes) 

2008 reclaimed water use(s) 
Supplies flows to constructed wetland 
as part of treatment process. 
Equivalent to re-use in resulting bird 
and marsh plant habitat 
maintenance. No substantial amount 
of process water reclaimed per se. 
Expensive to pump water back to city, 
no local delivery capacity, little local 
business. Local river provides excess 
water for community. 

Improvements planned 
New, 2009 permits with more appropriate 
conditions. Collection system I/I controls. 
Funding from Environmental Enhancement and 
Mitigation Program and Wildlife Conservation 
Board to purchase 75 acres of agricultural. Plans 
underway for restoration and enhancement of 
up to 250 acres of former tidelands. 

approx. %  
of annual 
plant flow 

(see notes) 

 

Notes:  Plant known internationally for its successful use of natural processes. Also site of 
Arcata Marsh & Wildlife Sanctuary. Plant uses natural processes to maintain effluent 
concentrations within limits. Large volume of infiltration causes occasional exceedance of 
BOD/TSS mass limits; distorts efficiency score. Plant compliance under legal appeal, 2009. 
Wastewater treated in constructed 31 acres of freshwater wetlands enhances biological 
productivity of each wetland. Pre-empted cost of ocean outfall, provides effective, largely 
self-sustaining, energy conserving treatment alternative. Major recreational and 
ecological benefits. Ongoing research partnership w/ Humboldt State University. 

2005 average effluent flow (MGD) 
Type of 

wastewater 

2005 average 
TSS mass 
emissions 

lb/day 

2005 
effluent 
dilution 

NPDES Permit #  
CA0022713 

Avg. 

Weather Permit 
adopted  
effective  Permit expires Wet months Dry months 

municipal 
2.41 3.42 1.40 522.05 1:1 Jun. 22, 2004 Jun. 22, 2009 

 
EPA: Environmental Protection Agency  NPDES: National Pollution Discharge Elimination System  MGD: millions of gallons daily 
GPD: gallons per day  TSS: total suspended solids  BOD: biological oxygen demand  ASBS: area of special biological significance UV: ultra-violet 

 
Arcata 	 http://www.healtheocean.org/images/_pages/research/wdi/2.Arcata.jpg



 64

Greater Eureka Area / Elk River Wastewater Treatment Facility – Regional Board 1 – North Coast 

Area served 

# of people 
served 

 (source: permit) 
Relative 

size 
EPA facility 

class 

Outfall 
distance from 

shore Outfall depth 

Eureka and surrounding 
unincorporated areas within 
Humboldt Community Services 
District (HCSD) 

45,000 small major 

To bay: 
0  ft/miles 

 

To ocean: 
5280 ft 
1 mile 

0 ft 

Treatment process 
SECONDARY W/ CHLORINATION AND DECHLORINATION:  
Grit removal, primary clarification, trickling filters, secondary 
clarification, chlorination and dechlorination. Treated 
wastewater retained in effluent holding pond until ebb tide 
in Bay. Disinfection and dechlorination provided for all flows 
up to 12 MGD. Flows between 12 and 32 MGD resulting from 
inflow and infiltration during winter rainy season receive 
primary treatment and are blended with secondary treated 
wastewater before discharge. 

Improvements since 2005 
Solid handling facility 
Results of improvements 
Removes solids to point of stabilization. 

Improvements planned 
Financing has been unavailable, but plant to be 
assessed Fall 2009 for future upgrades. 

Notes  
Discharge with ebb tide into Humboldt Bay 
equivalent to surf zone discharge. Plant’s 
wastewater discharge requirements in line with 
Ocean Plan standards. Plant focus on critical 
problem of increasing river flow to sustain fish 
habitat (salmon, steelhead, plus). (Flows diverted 
south for some time for development and wine 
growing.) 
 

2008 average reclaimed 
water amount:  none 

2008 reclaimed water use(s) 
No substantial amount. 
Expensive to pump water back 
to city. Plant only reclaims 
water for plant operations. approx. %  of 

annual plant 
flow 

0 

2008 average effluent flow (MGD) Type of wastewater 

2008 
average 

total 
suspended 

solids 
lb/day 

2005 
effluent 
dilution 

NPDES Permit #  
CA0024449 

Avg. 

Weather 

municipal 

Permit 
adopted  
effective  Permit expires Wet months Dry months 

5.45 6.49 4.40 435.10 30:1 
Mar. 24, 2004 
Jun. 24, 2009 

Mar. 24, 2009 
Jun. 24, 2014 

 
EPA: Environmental Protection Agency  NPDES: National Pollution Discharge Elimination System  MGD: millions of gallons daily 
GPD: gallons per day  TSS: total suspended solids  BOD: biological oxygen demand  ASBS: area of special biological significance UV: ultra-violet 

 

 
Eureka 	 http://www.healtheocean.org/images/_pages/research/wdi/3.Eureka.jpg



65

Humboldt County Resort Improvement District No. 1, Shelter Cove Wastewater Treatment Facility  
Regional Board 1 – North Coast 

Area served 

# of 
people 
served 

(source: permit) Relative size 

EPA 
facility 
class 

Outfall 
distance 

from shore Outfall depth 

Residential units within Shelter 
Cove, commercial and public 
facilities within district 

973 very small minor 
0  ft 

0 miles 
0 ft 

Treatment process 
SECONDARY W/ CHLORINATION AND DECHLORINATION AND 
TERTIARY: Coarse screening, two oxidation ditches, two 
clarifiers, and chlorination and dechlorination facilities. 
Recycled effluent is also filtered and chlorinated again before 
reaching storage pond. During winter period, all secondary 
treated effluent discharged into ocean.  

Improvements since 2005 
 

Results of improvements 

Improvements planned 

Notes  
Discharges into an ASBS (King Range Natural 
Conservation Area). 

2008 average reclaimed 
water amount:   

2008 reclaimed water use(s) 
During spring and summer 
months, some or all treated 
water stored in pond for spray 
irrigation of golf course. 

approx. %  of 
annual plant 
flow 

 
 

2005 average effluent flow (MGD) 

Type of wastewater 

2005  
average 
TSS mass 
emissions 

lb/day 

2005 
effluent 
dilution 

NPDES Permit #  
CA0023027 

Avg. 

Weather Permit 
adopted  
effective  

Permit 
expires Wet months Dry months 

municipal 4.16 50:1 
0.15 0.19 0.11 May 15, 2003 May 15, 2008 

 
EPA: Environmental Protection Agency  NPDES: National Pollution Discharge Elimination System  MGD: millions of gallons daily 
GPD: gallons per day  TSS: total suspended solids  BOD: biological oxygen demand  ASBS: area of special biological significance UV: ultra-violet 

 

 Shelter Cove 	 http://www.healtheocean.org/images/_pages/research/wdi/4.ShelterCove.jpg



 66

Fort Bragg Municipal Improvement District No. 1 Wastewater Treatment Facility  
Regional Board 1 – North Coast 

Area served 

# of people 
served 

 (source: permit) 
Relative 

size EPA facility class 

Outfall 
distance from 

shore 
 Outfall depth 

Fort Bragg and adjacent 
unincorporated areas 

6,500 very small major 
       650  ft  
       0.12 miles 

20 ft 

Treatment process 
SECONDARY w/ CHLORINATION AND DECHLORINATION:  
Grit removal, comminution, primary clarification, biological 
secondary treatment utilizing two-stage biofiltration, 
chemical coagulation, secondary clarification, and 
disinfection. Treated wastewater disinfected using chlorine 
gas; dechlorinated with sulfur dioxide. 

Improvements since 2005 
Solids removal equipment at headworks, vacuum 
operated chlorine and sulfur dioxide injection 
systems, leak detection, new alarm auto-dialer and 
1,000 square foot laboratory.  
Results of improvements 
All untreatable solids removed from waste stream 
preventing pump plugging and erosion. Increased 
operational reliability and safety. Small and large 
leak detection improved.  

Improvements planned 
Plant extension master plan: renovation of existing treatment processes, adding filtration, UV disinfection, biosolids 
tower, additional clarifier, and storm water collection system.  Clean and rehabilitate primary digester, construct 
secondary digester, drain and clean two sludge lagoons for addition of soil liners. Purchase property to expand 
plant.  

2008 average reclaimed 
water amount:  none 

2008 reclaimed water use(s) 
none 

Notes  
No reclaimed water due to lack of commercial or 
industrial demand. approx. %  of 

annual plant 
flow 

0 

2005 average effluent flow (MGD) Type of wastewater 
2005 

average 
TSS mass 
emissions 

lb/day 

2005 
effluent 
dilution 

NPDES Permit #  
CA0023078 

Avg. 
Weather 

municipal 

Permit 
adopted  
effective  Permit expires Wet months Dry months 

0.97 1.24 0.71 162.11 50:1 Mar. 24, 2004 
Oct. 12, 2005 

Mar. 24, 2009 
Oct. 12, 2010 

 
EPA: Environmental Protection Agency  NPDES: National Pollution Discharge Elimination System  MGD: millions of gallons daily 
GPD: gallons per day  TSS: total suspended solids  BOD: biological oxygen demand  ASBS: area of special biological significance UV: ultra-violet 

 

 
Fort Bragg 	 http://www.healtheocean.org/images/_pages/research/wdi/5.FortBragg.jpg



67

Mendocino City Community Services District Wastewater Treatment Facility – Regional Board 1 – North Coast 

Area served 

# of 
people 
served 

 (source: permit) Relative size 

EPA 
facility 
class 

Outfall 
distance 

from 
shore Outfall depth 

Mendocino Community 
Services District 

1,000 very small minor 
996  ft 

0.19 miles 
60 ft 

Treatment process 
TERTIARY: Extended aeration activated sludge system 
followed by secondary clarification, filtration, chlorination 
and dechlorination. Full tertiary treatment for approx. 0.3 
MGD.  

Improvements since 2005 
Sludge dryer, effluent dechlorination. 
Results of improvements 
Class-A exceptional quality biosolids and chlorine 
now removed from effluent discharged to outfall.   

Improvements planned 
Headworks auto-screen, headworks Auger 
Monster and emergency generator installation. 
Screen will remove all synthetic material from 
wastewater influent flow.   

Notes  
During dry weather season (generally May through 
October) and other periods as needed, tertiary 
treated effluent sent to water recycling system. 
Reclaimed water discharged through ocean outfall 
in wet weather months. 

2008 average reclaimed 
water amount:   

~0.0055 MGD (2 MGY)  

2008 reclaimed water use(s) 
High school fields or discharged 
into ocean.  

approx. %  of 
annual plant 
flow 

approx. 6  

2005 average effluent flow (MGD) 

Type of wastewater 

2005 
average 
TSS mass 
emissions 

lb/day 

2005 
effluent 
dilution 

NPDES Permit #  
CA0022870 

Avg. 

Weather Permit 
adopted  
effective  

Permit 
expires Wet months Dry months 

municipal 
0.08 0.09 0.07 2.20 100:1 Aug. 25, 2004 Aug. 24, 2009 

 
EPA: Environmental Protection Agency  NPDES: National Pollution Discharge Elimination System  MGD: millions of gallons daily 
GPD: gallons per day  TSS: total suspended solids  BOD: biological oxygen demand  ASBS: area of special biological significance UV: ultra-violet 

 

 

Mendocino City 	 http://www.healtheocean.org/images/_pages/research/wdi/6.MendocinoCity.jpg



 68

Fort Bragg Municipal Improvement District No. 1 Wastewater Treatment Facility  
Regional Board 1 – North Coast 

Area served 

# of people 
served 

 (source: permit) 
Relative 

size EPA facility class 

Outfall 
distance from 

shore 
 Outfall depth 

Fort Bragg and adjacent 
unincorporated areas 

6,500 very small major 
       650  ft  
       0.12 miles 

20 ft 

Treatment process 
SECONDARY w/ CHLORINATION AND DECHLORINATION:  
Grit removal, comminution, primary clarification, biological 
secondary treatment utilizing two-stage biofiltration, 
chemical coagulation, secondary clarification, and 
disinfection. Treated wastewater disinfected using chlorine 
gas; dechlorinated with sulfur dioxide. 

Improvements since 2005 
Solids removal equipment at headworks, vacuum 
operated chlorine and sulfur dioxide injection 
systems, leak detection, new alarm auto-dialer and 
1,000 square foot laboratory.  
Results of improvements 
All untreatable solids removed from waste stream 
preventing pump plugging and erosion. Increased 
operational reliability and safety. Small and large 
leak detection improved.  

Improvements planned 
Plant extension master plan: renovation of existing treatment processes, adding filtration, UV disinfection, biosolids 
tower, additional clarifier, and storm water collection system.  Clean and rehabilitate primary digester, construct 
secondary digester, drain and clean two sludge lagoons for addition of soil liners. Purchase property to expand 
plant.  

2008 average reclaimed 
water amount:  none 

2008 reclaimed water use(s) 
none 

Notes  
No reclaimed water due to lack of commercial or 
industrial demand. approx. %  of 

annual plant 
flow 

0 

2005 average effluent flow (MGD) Type of wastewater 
2005 

average 
TSS mass 
emissions 

lb/day 

2005 
effluent 
dilution 

NPDES Permit #  
CA0023078 

Avg. 
Weather 

municipal 

Permit 
adopted  
effective  Permit expires Wet months Dry months 

0.97 1.24 0.71 162.11 50:1 Mar. 24, 2004 
Oct. 12, 2005 

Mar. 24, 2009 
Oct. 12, 2010 

 
EPA: Environmental Protection Agency  NPDES: National Pollution Discharge Elimination System  MGD: millions of gallons daily 
GPD: gallons per day  TSS: total suspended solids  BOD: biological oxygen demand  ASBS: area of special biological significance UV: ultra-violet 

 

 
AnchorBay 	 http://www.healtheocean.org/images/_pages/research/wdi/7.AnchorBay.jpg



69

http://www.healtheocean.org/images/_pages/research/wdi/WWTPs_RegBoard2.jpg



 70

City & County of San Francisco Oceanside Water Pollution Control Plant – Regional Board 2 – San Francisco 

Area served 

# of 
people 
served  

(source: permit) 

Relative 
size 

EPA 
facility 
class 

Outfall distance 
from shore Outfall depth 

West side of SF and small portions 
of North San Mateo County 
Sanitation District 

250,000 medium major 
approx. 17,952 ft 

approx. 3.50 miles 

approx. 78 ft 
(mean lower 
low water) 

Treatment process 
COMBINED PRIMARY AND UNDISINFECTED SECONDARY 
(Oceanside WPCP); PRIMARY (Westside CSS): 
During dry weather, all wastewater receives secondary 
level of treatment via pre-oxygen activated sludge process. 
Secondary treatment capacity maximized at 43 MGD. 
During wet weather, Oceanside WPCP provides primary 
treatment for up to additional 22 MGD of mixed 
stormwater and sewage. Maximum primary treatment 
capacity 65 MGD. No disinfection requirements. Westside 
CSS - flows above 65 MGD and up to 175 MGD receive 
flow-through treatment within combined sewer overflow 
structures and discharged to South Western Ocean Outfall 
(SWOO). "Decanted" effluent receives flow-through 
treatment equivalent to primary. Flows exceeding 
discharge capacity of SWOO (175 MGD) discharged to 
shoreline via seven overflow structures.  

Improvements since 2005 
none  
Results of improvements 
none  

Improvements planned 
Construction of recycled water facility to take another 
4 MGD of flow for irrigation of city’s parks and open 
space (under environmental review 2009). 

Notes  
Combined sewer system - domestic sewage, industrial 
wastewater, and stormwater runoff collected in same 
pipes.   
 

SWOO is in federal waters - beyond 3 mile limit of 
State's territorial sea.  Wet weather combined sewer 
discharge points in state waters – at shoreline. 
 
Effluent flows from 2002 WDR – figures left unrevised 
for 2005 data. 

2008 average 
reclaimed water 
amount:   <1.5 MGD  

2008 reclaimed water use(s) 
Oceanside Plant activities, 
including plant wash down and 
cleanings, cooling systems and 
water seals of plant 
equipments.   

approx. %  
of annual 
plant flow 

  
<10 
 

2005 average effluent flow (MGD) Type of wastewater 
2005 

average 
TSS mass 
emissions 

lb/day 

2008 
effluent 
dilution 

NPDES Permit #  
CA0037737 

Avg. Weather combined sewer 
(domestic, industrial 

and stormwater) 

Permit 
adopted 
effective  

Permit 
expires 

16.97 
Wet months Dry months 

1,640.78 150: 1 Oct.1, 2003 
Oct. 1, 2009 

Aug. 20, 2008 
ext. - Sept. 30 
Sept. 30, 2014 18.37 15.57 

 
EPA: Environmental Protection Agency  NPDES: National Pollution Discharge Elimination System  MGD: millions of gallons daily 
GPD: gallons per day  TSS: total suspended solids  BOD: biological oxygen demand  ASBS: area of special biological significance UV: ultra-violet 

 

 
San Francisco 	 http://www.healtheocean.org/images/_pages/research/wdi/8.SanFrancisco.jpg



71

Daly City (North San Mateo County Sanitation District) Wastewater Treatment Plant 
Regional Board 2 – San Francisco 

Area served 

# of people 
serve 

 (source: permit) 
Relative 

size 

EPA 
facility 
class 

Outfall 
distance 

from shore 
Outfall 
depth 

Daly City, portions of San Mateo County, 
Colma, San Francisco County Jail, and 
Westborough Water District within South 
San Francisco 

120,000 small major 
2,500 ft 

0.47 miles 
32 ft 

Treatment process 
SECONDARY W/ CHLORINATION AND DECHLORINATION AND 
TERTIARY: Bar screens, micro screen and compactor, primary 
clarifiers, equalization basins, aeration tanks, secondary 
clarifiers, and chlorine contact chamber. System uses sodium 
hypochlorite for chlorination and sodium bisulfite for 
dechlorination. Tertiary treatment system includes alum 
injection followed by dual media filtration, disinfection, 
gypsum injection, and 1.4 million gallon storage basin.   

Improvements since 2005 
none 
Results of improvements 
none 

Improvements planned 
Retrofitting secondary clarifiers, microturbines to 
use digester biomethane gas, replace 2 500KW 
generators with one 1000KW generator to increase 
hydrological loading and energy efficiency.  

Notes  
No significant industrial users. 
   

Golf courses are under contract with WWTP and 
supplement costs. 

2008 average reclaimed 
water amount:    

2.77 MGD 

2008 reclaimed water use(s) 
Three golf courses, city parks 
and highway medians. Another 
golf course to be added Summer 
2010.  

approx. %  of 
annual plant 
flow 

  
Up to 25 
 

2005 average effluent flow (MGD) Type of wastewater 
2005 

average 
TSS mass 
emissions 

lb/day 

2005 
effluent 
dilution 

NPDES Permit #  
CA0037737 

Avg. 

Weather domestic 
(mostly residential, 

but some 
commercial) 

Permit 
adopted 
effective  Permit expires Wet months Dry months 

6.75 7.25 6.25 414.38 76:1 Dec. 1, 2006 Nov. 30, 2011 
 
EPA: Environmental Protection Agency  NPDES: National Pollution Discharge Elimination System  MGD: millions of gallons daily 
GPD: gallons per day  TSS: total suspended solids  BOD: biological oxygen demand  ASBS: area of special biological significance UV: ultra-violet 

 

Daly City 	 http://www.healtheocean.org/images/_pages/research/wdi/9.DalyCity.jpg



 72

Half Moon Bay (Sewer Authority Mid-Coastline) Wastewater Treatment Plant – Regional Board 2 – San Francisco 

Area served 

# of people 
serve 

 (source: permit) 
Relative 

size 

EPA 
facility 
class 

Outfall 
distance 

from shore 
Outfall 
depth 

Half Moon Bay, Montara Sanitary District, 
and Granada Sanitary District 20,500 small major 

1,900 ft 
0.36 miles 

37 ft 

Treatment process 
SECONDARY w/ CHLORINATION AND DECHLORINATION: 
Influent screening, grit removal, primary clarification, 
activated sludge, secondary clarification, chlorination and 
dechlorination. 
 

Improvements since 2005 
none 
Results of improvements 
none 

Improvements planned 
Recycled water facility and tertiary treatment to 
reduce discharge to ocean and provide community 
with alternate water supply.  

Notes  
Discharges into Monterey Bay Marine Sanctuary - 
into an area not considered to be an ASBS.  

2008 average reclaimed 
water amount:   none 

2008 reclaimed water use(s) 
none 

approx. %  of 
annual plant 
flow 

0 

2005 average effluent flow (MGD) Type of wastewater 
2005 

average 
TSS mass 
emissions 

lb/day 

2005 
effluent 
dilution 

NPDES Permit #  
CA0038598 

Avg. 

Weather 
domestic and 
commercial 

Permit 
adopted 
effective  Permit expires Wet months Dry months 

2.19 2.60 1.79 201.67 119:1 Mar. 1, 2007 Feb. 28, 2012 
 
EPA: Environmental Protection Agency  NPDES: National Pollution Discharge Elimination System  MGD: millions of gallons daily 
GPD: gallons per day  TSS: total suspended solids  BOD: biological oxygen demand  ASBS: area of special biological significance UV: ultra-violet 

 

  

Half Moon Bay 	 http://www.healtheocean.org/images/_pages/research/wdi/10.HalfMoonBay.jpg



73

http://www.healtheocean.org/images/_pages/research/wdi/WWTPs_RegBoard3.jpg



 74

Santa Cruz Wastewater Treatment Plant – Regional Board 3 – Central Coast 

Area served 

# of 
people 
served 

(source: permit) 
Relative 

size 

EPA 
facility 
class 

Outfall 
distance 

from shore 
Outfall 
depth 

Santa Cruz and Capitola, Live Oak, Soquel and 
Aptos areas, University of California at Santa 
Cruz 

150,000 medium major 
   5,280 ft 
   1 mile 

110 ft 

Treatment process 
SECONDARY W/ ULTRAVIOLET DISINFECTION: 
Screening, aerated grit removal, primary sedimentation, 
trickling filters, solids contact, secondary clarification, and 
disinfection with ultraviolet light. 
 

Improvements since 2005 
Piping changed to allow for various additional 
processes to use reclaimed water instead of non-
potable water.  
Results of improvements 
none 

Improvements planned 
none 

Notes  
Reclaimed water production and usage up from 
2005 low of 46,303,200 to 52,475,200 gallons total 
in 2007 and near 100% reclamation capacity in 
2008. 
Discharges into Monterey Bay National Marine 
Sanctuary.     

2008 average effluent 
reclaimed water amount:  

 ~0.185 MGD 
(67,443,500 gallons/year) 

2008 reclaimed water use(s) 
plant operations 

approx. %  
of annual 
plant flow 

~2 

2005 average flow (MGD) Type of wastewater 
2005 

average 
TSS mass 
emissions 

lb/day 

2005 
effluent 
dilution 

NPDES Permit # 
CA0048194 

Avg. 

Weather municipal  
(industrial and 

domestic) 

Permit 
adopted 
& effective  Permit expires Wet months Dry months 

11.38 13.76 9.00 371.03 139:1 May 13, 2005 May 13, 2010 

 
EPA: Environmental Protection Agency  NPDES: National Pollution Discharge Elimination System  MGD: millions of gallons daily 
GPD: gallons per day  TSS: total suspended solids  BOD: biological oxygen demand  ASBS: area of special biological significance UV: ultra-violet 

 

 
Santa Cruz 	 http://www.healtheocean.org/images/_pages/research/wdi/11.SantaCruz.jpg



75

Watsonville Wastewater Treatment Facility – Regional Board 3 – Central Coast 

Area served 

# of people 
served 

 (source: 2003 permit) 
Relative 

size 

EPA 
facility 
class 

Outfall 
distance 

from shore 
Outfall 
depth 

Watsonville, Santa Cruz County Freedom 
Sanitation District, Santa Cruz County, 
Salsipuedes Sanitary District, and Monterey 
County Pajaro Sanitation District 
 

61,000 small major 
7,350 ft 

1.39 miles 
64 ft 

Treatment process 
SECONDARY W/ CHLORINATION AND DECHLORINATION AND 
TERTIARY: Screening, pre-aeration/grit removal, primary 
sedimentation, biological filtration (trickling filters), odor 
control, solids contact stabilization (activated sludge), 
secondary clarification, disinfection and dechlorination 
facilities. Facility accepts less than 10,000 gallons per month 
of hauled brine wastes.  

Improvements since 2005 
Coagulation, flocculation, sedimentation, cloth 
media filtration, UV disinfection. 
 

Results of improvements 
Met new standard for crop irrigation, Title 22. 

Improvements planned 
none 

Notes  
Discharges into Monterey Bay National Marine 
Sanctuary.     
According to plant manager influent flows are 
equivalent to effluent flows for 2008. 

2008 average reclaimed 
water amount:    

2009 reclaimed water use(s) 
Water recycling commenced 
March 2009. 
Food crop irrigation 
(7.5 – 8 months of year) 

approx. %  of 
annual plant 
flow 

 > 50       
(up to 100) 

2008  average effluent flow (MGD) Type of wastewater 
2005 

average 
TSS mass 
emissions 

lb/day 

2005 
effluent 
dilution 

NPDES Permit # 
CA0048216 

Avg. 

Weather 
municipal (industrial 

and domestic) 

Permit 
adopted (1)? 
effective (2) Permit expires Wet months Dry months 

~6.5 7.5 ~5.5 529.36 84:1 (1) May 16, 2003 
(2) May 9, 2008 

May 16, 2008; 
May 9, 2013(?) 

 

EPA: Environmental Protection Agency  NPDES: National Pollution Discharge Elimination System  MGD: millions of gallons daily 
GPD: gallons per day  TSS: total suspended solids  BOD: biological oxygen demand  ASBS: area of special biological significance UV: ultra-violet 

 

 
Watsonville 	 http://www.healtheocean.org/images/_pages/research/wdi/12.Watsonville.jpg



 76

Monterey Regional Water Pollution Control Agency Regional Treatment Plant – Regional Board 3 – Central Coast 

Area served 

# of people 
served 

(source: permit) 
Relative 

size 

EPA 
facility 
class 

Outfall 
distance 

from shore Outfall depth 

Monterey, Pacific Grove, Seaside, Del Rey 
Oaks, Sand City, Marina, Salinas, Seaside 
Sanitation District, Castroville, Moss 
Landing, Boronda Community Services 
Districts, former Fort Ord    

252,000 medium major 
11,260  ft 
2.13 miles 

100  ft 

Treatment process 
UNDISINFECTED SECONDARY AND TERTIARY:  
Aerated grit removal, primary clarifiers, trickling filters, 
secondary clarifiers, filtration, and chlorination/ 
dechlorination. Undisinfected secondary clarifier effluent 
discharged to ocean. Facility currently accepts 30,000 - 
50,000 gallons per day of brine wastes. Brine wastes 
discharged directly or blended with secondary treated 
wastewater before being discharged to ocean.  
 

Tertiary treatment using filtration through 6-foot bed of 
coal, sand and gravel, and chlorination. Maintains specific 
chlorine level in water for two hours.  

Improvements since 2005 
Chemical tank project to enhance removal of solids 
during primary treatment (complete May ‘09), Coral 
Pump Station generator update (began May 09), 
Reeside Pump Station generator replacement project, 
flapper gate replacement at 4 Pump Stations. Wet 
well trolley system replacement at 3 pump stations, 
replacement of sluice gates at Monterey and Seaside 
Pump Stations with manually operated ones. 
Replacement of headworks bar screen (complete 
Sept. ‘09).  
Results of improvements 
Meeting emission standards.  

Improvements planned 
Study to incorporate existing and planned SCADA 
needs into comprehensive plan for implementation 
over several years.   

Notes  
Discharges to MBNMS. Diffuser used only in Winter.  
Methane gas (treatment process byproduct) blended 
with natural gas to fuel all electricity requirements for 
plant. Reclaimed water provided by Salinas Valley 
Reclamation Project - distributed by Castroville 
Seawater Intrusion Project. Largest water recycling 
facility designed for raw food crop irrigation. June 09 
signatory to Regional Urban Water Augmentation 
Project (RUWAP) - initial component: recycled water 
to meet non-potable water demand at former Fort 
Ord.  Extensive five-year Monterey Wastewater 
Reclamation for Agriculture Study (1980-85) proved 
recycled water safe for irrigation of crops consumed 
without cooking. 

2008 average reclaimed 
water amount:  

11.61-13.39 MGD 
(13,000-15,000 acre ft/year) 

2008 reclaimed water use(s) 
In summer months, treated 
wastewater reclaimed to 
contribute to irrigation of 
12,000 acres of farmland in 
northern Salinas Valley. Held 
in 80 acre-foot storage pond 
before distribution by Salinas 
Valley Reclamation Project. 
Plan to additionally supply 
recycled water to city parks, 
roadway landscape and golf 
courses. 

approx. %  of 
annual plant 
flow 

60 
(100 in 

summer) 

2005 average effluent flow (MGD) 
Type of 

wastewater 
2005 

average 
TSS mass 
emissions 

lb/day 

2005 
effluent 
dilution 

NPDES Permit # 
CA0048551 

Avg. 

Weather 
municipal 

(industrial and 
domestic) 

Permit 
adopted  
effective  Permit expires Wet months Dry months 

10.71 16.23 5.18 1,114.53 145:1 Nov. 1, 2002 
Apr. 30, 2008 (?) 

Nov. 1, 2007 
Apr. 30, 2013 (?) 

 

EPA: Environmental Protection Agency  NPDES: National Pollution Discharge Elimination System  MGD: millions of gallons daily 
GPD: gallons per day  TSS: total suspended solids  BOD: biological oxygen demand  ASBS: area of special biological significance UV: ultra-violet 

Monterey 	 http://www.healtheocean.org/images/_pages/research/wdi/13.Monterey.jpg



77

Carmel Area Wastewater District Wastewater Treatment Plant & the Pebble Beach Community Services District  
Regional Board 3 – Central Coast 

Area served 

# of 
people 
served 

(source: permit) 
Relative 

size 

EPA 
facility 
class 

Outfall 
distance from 

shore 
Outfall 
depth 

Carmel-by-the-Sea Wastewater Services 
District, Pebble Beach Community District 
and outlying County Areas 

17,600 small major 
600  ft 

0.11 miles 
35  ft 

Treatment process 
SECONDARY w/ CHLORINATION AND DECHLORINATION 
AND TERTIARY: Bar screens, comminutors, aerated grit 
tank, primary settling basins, four secondary aeration 
basins, and secondary clarifiers. Secondary treated 
wastewater chlorinated and dechlorinated before 
discharge into the ocean. Tertiary treatment in 2005 
accomplished by eight up flow, continuous backwash sand 
filters. Up to 1.8 MGD can be diverted to a water recycling 
plant.  

Improvements since 2005 
Reverse osmosis and microfiltration upgrade 
completed 2008.  
Results of improvements 
Improved water quality. 

Improvements planned 
none 

Notes  
Discharges into Monterey Bay National Marine 
Sanctuary and Carmel Bay ASBS with waiver adopted 
in 1984. 2007 permit renewal change to allow for 
tertiary treated water to be discharged into the 
Carmel River Estuary. 
  

Since 1994, improved tertiary train process funded by 
Pebble Beach Company has yielded 260,680,800 
gallons of reclaimed wastewater per year for 
irrigation of golf courses and other recreational areas. 
Supply replaces equivalent quantity of potable water 
previously applied to these areas. Saves ~700,000 
gallons of secondary effluent from daily discharge to 
Carmel Bay. 

2008 average reclaimed 
water amount:  1.1 MGD  

2008 reclaimed water use(s) 
Irrigation of golf courses, 
athletic fields, and driving 
range. Also, construction 
dust mitigation, soil 
compaction, street cleaning, 
city parking, and stairway 
cleaning.   

approx. %  of 
annual plant 
flow 

   

2005 average effluent flow (MGD) 
Type of 

wastewater 
2005 

average 
TSS mass 
emissions 

lb/day 

2005 
effluent 
dilution 

NPDES Permit # 
CA0047996 

Avg. 

Weather 

municipal 

Permit 
adopted 
effective  Permit expires Wet months Dry months 

1.95 2.23 1.67 58.07 121:1 (1) Mar. 22, 2002 
(2) Apr. 30, 2008 

May 9, 2008 (?) 
April 30, 2013 

 
EPA: Environmental Protection Agency  NPDES: National Pollution Discharge Elimination System  MGD: millions of gallons daily 
GPD: gallons per day  TSS: total suspended solids  BOD: biological oxygen demand  ASBS: area of special biological significance UV: ultra-violet 

 

 

Carmel 	 http://www.healtheocean.org/images/_pages/research/wdi/14.Carmel.jpg



 78

Ragged Point Inn Wastewater Treatment Facility – Regional Board 3 – Central Coast 

Area served 

# of people 
served 

(source: permit) 
Relative 

size 

EPA 
facility 
class 

Outfall 
distance from 

shore 
Outfall 
depth 

Serves the inn and 5-6 residences only 12 very small minor 
0 ft 

0 miles 
0  ft 

Treatment process 
UNDISINFECTED SECONDARY AND DISINFECTED TERTIARY: 
Comminutor (grinder/macerator), flow equalization tank. 
Extended aeration package treatment plant with 
secondary clarification; tertiary treatment - filtration 
followed by ozone disinfection. Design flow capacities of 
package plant and tertiary treatment system: 0.01 5 MGD. 
Disinfected tertiary effluent discharged to Pacific Ocean 
via discharge to cliff face (Discharge Point 001) and to land 
via surface drip irrigation system (Discharge Point 002). 
Discharge of undisinfected secondary treated wastewater 
to land via surface drip irrigation system also allowable 
under permit. 

Improvements since 2005 
Upgrade to tertiary treatment. Drip irrigation system. 
 
 
Results of improvements 
End to discharge of undisinfected effluent into 
Monterey Bay National Marine Sanctuary. High 
percentage of water now reclaimed. 

Improvements planned 
 

Notes  
Disinfected tertiary treated water discharged into 
Monterey Bay National Marine Sanctuary. 
 

2008 average reclaimed 
water amount:     

up to 0.015 MGD 

2008 reclaimed water use(s) 
irrigation 

approx. %  of 
annual plant 
flow 

 

2005 average effluent flow (MGD) 
Type of 

wastewater 
2005 

average 
TSS mass 
emissions 

lb/day 

2005 
effluent 
dilution 

NPDES Permit # 
CA0047961 

Avg. 

Weather 

domestic 

Permit 
adopted (1) 
effective (2) Permit expires Wet months Dry months 

0.008 0.007 0.009 0.61 115:1 (1) Oct. 24, 2003 
(2) June 1, 2009 

Oct. 24, 2008 
June 1, 2014 

 
EPA: Environmental Protection Agency  NPDES: National Pollution Discharge Elimination System  MGD: millions of gallons daily 
GPD: gallons per day  TSS: total suspended solids  BOD: biological oxygen demand  ASBS: area of special biological significance UV: ultra-violet 

 

Ragged Point Inn 	 http://www.healtheocean.org/images/_pages/research/wdi/15.RaggedPointInn.jpg



79

San Simeon Community Services District Wastewater Treatment Plant – Regional Board 3 – Central Coast 

Area served 

# of 
people 
served 

 (source: permit) 
Relative 

size 

EPA 
facility 
class 

Outfall 
distance from 

shore 
Outfall 
depth 

San Simeon and Hearst San Simeon State 
Historical Monument 

429 very small minor 
900 ft 

0.17 miles 
20  ft 

Treatment process 
SECONDARY w/ CHLORINATION AND DECHLORINATION: 
Secondary treatment achieved by extended aeration 
activated sludge process. Four aeration basins with 
integral clarifiers can be operated in parallel, following 
initial treatment with in-stream grinder. During peak 
flow periods, at least three aeration basin/clarifier units 
operated, with fourth unit maintained for reserve 
capacity. During low flow periods, one unit may be used 
for aerobic sludge digestion. Facility includes 
chlorination/dechlorination capability and 90,000 gallon 
equalization tank, which allows flow equalization during 
peak summer flow periods and during rainfall events.  

Improvements since 2005 
Improved aeration basins, tiny bubble diffusers, valves 
changed/replaced, upgrades in final clarifiers, changed 
scrapers. Added squeegees, skimmers to remove 
floatable material, flow monitoring systems, and 
chlorine analyzer to help disinfect water. 
Results of improvements 
 

Improvements planned 
Tertiary treatment, gravity sand filters. 

Notes  
Discharges into MBNMS. 
 

2008 average reclaimed 
water amount:  none 

2008 reclaimed water 
use(s) 
none 

approx. %  of 
annual plant 
flow 

  0 

2005 average effluent flow (MGD) 
Type of 

wastewater 
2005 

average 
TSS mass 
emissions 

lb/day 

2005 
effluent 
dilution 

NPDES Permit # 
CA0047961 

Avg. 

Weather 

domestic 

Permit 
Adopted (1) 
effective (2) Permit expires Wet months Dry months 

0.07 0.07 0.07 6.11 115:1 (1) May 31, 2002(?) 
(2) May 30, 2007 

May 31, 2007(?) 
May 30, 2012 

 
EPA: Environmental Protection Agency  NPDES: National Pollution Discharge Elimination System  MGD: millions of gallons daily 

GPD: gallons per day  TSS: total suspended solids  BOD: biological oxygen demand  ASBS: area of special biological significance UV: ultra-violet 

 

San Simeon 	 http://www.healtheocean.org/images/_pages/research/wdi/16.SanSimeon.jpg



 80

Morro Bay and Cayucos Sanitary District Wastewater Treatment Plant – Regional Board 3 – Central Coast 

Area served 

# of 
people 
served 

(source: permit) 
Relative 

size 

EPA 
facility 
class 

Outfall 
distance 

from shore 
Outfall 
depth 

Morro Bay and Cayucos Sanitary District 13,293 small major 
2,900 ft 

0.55 miles 
50  ft 

Treatment process 
BLENDED PRIMARY AND SECONDARY w/ CHLORINATION AND 
DECHLORINATION: Modified secondary treatment. Split 
stream process of physical and biological treatment. All 
wastewater flows through primary sedimentation basins. 
Approx. 1 MGD flows through secondary treatment including 
trickling filters, solids contact, and secondary clarification. 
Secondary treated effluent then blended with primary 
treated wastewater and disinfected by chlorination, and then 
dechlorinated prior to discharge to ocean. 
 

Improvements since 2005 
Continued extensive O&M program, including 
some equipment replacement projects. 
Results of improvements 
Increased operational efficiency.  

Improvements planned 
Facility Master Plan under review to replace 
existing facility with new building implementing 
tertiary treatment using oxidation ditch with cloth 
media filters. Project completion scheduled for 
2014. Design treatment from advanced primary to 
tertiary treatment prior to ocean discharge. 

Notes  
Operates under 301(h) waiver. Dischargers have 
agreed to upgrade the facility to at least full 
secondary treatment standards by 2014 pursuant 
to Settlement Agreement with the Central Coast 
Water Board.    

2008 average reclaimed 
water amount:  none 

2008 reclaimed water use(s) 
none  

approx. %  of 
annual plant 
flow 

0 

2005 average effluent flow (MGD) Type of wastewater 
2005 

average 
TSS mass 
emissions 

lb/day 

2005  
effluent 
dilution 

NPDES Permit # 
CA0047881 

Avg. 

Weather 

municipal 

Permit 
adopted 
effective  Permit expires Wet months Dry months 

1.25 1.33 1.18 257.61 133:1 Mar. 8, 2006 Mar. 8, 2011 

 
EPA: Environmental Protection Agency  NPDES: National Pollution Discharge Elimination System  MGD: millions of gallons daily 

GPD: gallons per day  TSS: total suspended solids  BOD: biological oxygen demand  ASBS: area of special biological significance UV: ultra-violet 

 

 
Morro Bay 	 http://www.healtheocean.org/images/_pages/research/wdi/17.MorroBay.jpg



81

Avila Beach Community Services District – Regional Board 3 – Central Coast 

Area served 

# of 
people 
served 

(source: permit) 
Relative 

size 

EPA 
facility 
class 

Outfall 
distance 

from shore 
Outfall 
depth 

Community of Avila Beach and Port San Luis 
Harbor District 500 very small minor 

2,240 ft 
0.42 miles 

29  ft 

Treatment process 
SECONDARY w/ CHLORINATION AND DECHLORINATION: 
When filters effective - primary clarifier, trickling filter, 
secondary clarifiers, disinfection with chlorine, and 
dechlorination. "Equivalent to Secondary Standards" applies 
to facilities with certain types of biological treatment 
processes that cannot consistently meet secondary 
treatment limitations, including trickling filters. Discharger 
utilizes trickling filters and cannot consistently meet 
secondary treatment standards.   

Improvements since 2005 
Outfall extension (500ft) and upgrade of both 
clarifier and headworks. Replaced influent station 
pumps with better reliability, new drive on primary 
clarifier, complete SCADA (Supervisory Control And 
Data Acquisition), remote monitoring and alarm 
systems, upgraded and improved gas scrubbing 
equipment, improved chemical addition equipment 
to reduce the amount of chlorine and sodium 
bisulfite. 
Results of improvements 
SCADA gives notice of equipment failure quickly and 
effectively and logs information in graphical format 
for trouble shooting and energy conservation.  

Improvements planned  
Capital improvement to clean and inspect primary 
digester, replace primary clarifier rake arm, coat 
primary clarifier, replace all variable frequency 
drives, new pumps, GIS mapping of maintenance. 

2008 average reclaimed 
water amount:  none 

2008 reclaimed water use(s) 
none  

 Notes  
Discharge is approx. 540 ft beyond Avila Pier. 
Provisions of permit included replacement of 
outfall diffuser system by June 30, 2005 and 
feasibility study of water recycling by May 15, 
2005. 

approx. %  of 
annual plant 
flow 

  0 

2005 average effluent flow (MGD) Type of wastewater 
2005 

average 
TSS mass 
emissions 

lb/day 

2005 
effluent 
dilution 

NPDES Permit # 
CA0047830 

Avg. 

Weather 

domestic 

Permit 
adopted  
effective Permit expires Wet months Dry months 

0.04 0.04 0.04 9.09 10:1 Sept. 10, 2004 Sept. 10, 2009 

 
EPA: Environmental Protection Agency  NPDES: National Pollution Discharge Elimination System  MGD: millions of gallons daily 

GPD: gallons per day  TSS: total suspended solids  BOD: biological oxygen demand  ASBS: area of special biological significance UV: ultra-violet 

 

 
Avila 	 http://www.healtheocean.org/images/_pages/research/wdi/18.Avila.jpg



 82

Pismo Beach Wastewater Treatment Facility – Regional Board 3 – Central Coast 

Area served 

# of people 
served 

 (source: permit) 
Relative 

size 

EPA 
facility 
class 

Outfall 
distance 

from shore 
Outfall 
depth 

Pismo Beach 9,500 small major 
4,400 ft 

0.83 miles 
55  ft 

Treatment process 
SECONDARY w/ CHLORINATION AND DECHLORINATION: 
Primary sedimentation, activated sludge, secondary 
sedimentation, disinfection using chlorine and dechlorination. 
Single mechanical bar screen with a 0.625-in. (16-mm) bar 
spacing and a 6-mgd (23,000-m3/d) capacity. Influent splitter 
box divides flow between two oxidation ditches, each with side 
water depth of 12 ft and volume of 0.89 million gal. Aeration 
provided by mechanical aerators; about 12% (0.11 million gal 
of each tank is anoxic, and 88% is aerobic (0.78 million gal). 
Oxidation process promotes removal of nitrogen from 
wastewater without chemical treatment, making future 
wastewater reuse achievable. Flow from splitter box evenly 
distributed between plant’s two 65-ft-diameter secondary 
clarifiers with side water depth of 14 ft and volume of 0.35 
million gal.  

Improvements since 2005 
Plant upgrade in 2006 to increase daily flow, new 
control building, lab, headworks, oxidation 
ditches, secondary clarifiers, and an ocean outfall 
pump system. 
Results of improvements 
Resolution of overflow problems.   

Improvements planned 

Notes  
Wastewater discharged to outfall jointly owned 
by Pismo Beach and South San Luis Obispo 
County Sanitation District. Discharge occurs 
under separate permit. 

2008 average reclaimed 
water amount:  none 

2008 reclaimed water use(s) 
none  

approx. %  of 
annual plant 
flow 

0 

2005 average effluent flow (MGD) Type of wastewater 
2005 

average 
TSS mass 
emissions 

lb/day 

2005 
effluent 
dilution 

NPDES Permit # 
CA0048151 

Avg. 

Weather 

municipal 

Permit 
adopted 
effective  Permit expires Wet months Dry months 

1.18 1.20 1.16 153.87 165:1 Oct. 13, 2004 Sept. 10, 2009 

 
EPA: Environmental Protection Agency  NPDES: National Pollution Discharge Elimination System  MGD: millions of gallons daily 

GPD: gallons per day  TSS: total suspended solids  BOD: biological oxygen demand  ASBS: area of special biological significance UV: ultra-violet 

 

 
Pismo Beach 	 http://www.healtheocean.org/images/_pages/research/wdi/19.PismoBeach.jpg



83

South San Luis Obispo County Sanitation District – Regional Board 3 – Central Coast 

Area served 

# of 
people 
served 

(source: permit) 
Relative 

size 

EPA 
facility 
class 

Outfall 
distance 

from shore 
Outfall 
depth 

Arroyo Grande and Grover Beach, and Oceano 
Community Services District 

37,500 small major 
4,400 ft 

0.83 miles 
55  ft 

Treatment process 
SECONDARY w/ CHLORINATION: 
Primary clarification, trickling filters, secondary clarification 
and chlorination.  
 

Improvements since 2005 
 
Results of improvements 
 

Improvements planned 
 

Notes  
Wastewater discharged to outfall jointly owned by 
Pismo Beach and South San Luis Obispo County 
Sanitation District. Discharge occurs under 
separate permit. 

2008 average reclaimed 
water amount:  none 

2008 reclaimed water use(s) 
none  

approx. %  of 
annual plant 
flow 

0 

2005 average effluent flow (MGD) Type of wastewater 
2005 

average 
TSS mass 
emissions 

lb/day 

2005 
effluent 
dilution 

NPDES Permit # 
CA0048003 

Avg. 
Weather 

municipal 

Permit 
adopted 
effective  Permit expires Wet months Dry months 

2.81 2.88 2.74 504.92 165:1 Oct. 13, 2004 Sept. 10, 2009 

 
EPA: Environmental Protection Agency  NPDES: National Pollution Discharge Elimination System  MGD: millions of gallons daily 

GPD: gallons per day  TSS: total suspended solids  BOD: biological oxygen demand  ASBS: area of special biological significance UV: ultra-violet 

 

San Luis Obispo 	 http://www.healtheocean.org/images/_pages/research/wdi/20.So.SanLuisObispo.jpg



 84

Goleta Sanitary District  Wastewater Treatment Facility – Regional Board 3 – Central Coast 

Area served 

# of 
people 
served 

(source: permit) 
Relative 

size 

EPA 
facility 
class 

Outfall 
distance 

from shore 
Outfall 
depth 

Goleta including: Goleta Sanitary District, Goleta 
West Sanitary District, University of California at 
Santa Barbara (UCSB), Santa Barbara Airport, 
and facilities of Santa Barbara County 

74,000 small major 
5,912 ft 

1.12  miles 
87  ft 

Treatment process 
BLENDED PRIMARY AND SECONDARY w/ CHLORINATION AND 
DECHLORINATION AND TERTIARY: All wastewater flows up to 
4.4 MGD flow through primary sedimentation basins and 
secondary treatment facilities, including biofiltration, solids 
contact, and secondary clarification. Wastewater flows 
greater than 4.4 MGD receive primary treatment only, and 
are blended with the secondary-treated wastewater and 
disinfected by chlorination/dechlorination prior to ocean 
discharge.  Tertiary capacity of 3.3 MGD reclaimed water. 

Improvements since 2005 
Replaced equipment, capital improvements.  
 

Results of improvements 
No improvement to water quality, only plant 
maintenance. 

Improvements planned 
Upgrading facility to full secondary treatment over 
10 years; completion in 2014.  

Notes  
Goleta Water District is responsible for distribution 
of reclaimed water. After production, reclaimed 
water stored in reservoir prior to distribution. 

2008 average reclaimed 
water amount:   

1.5 - 2.5 MGD  

2008 reclaimed water use(s) 
Landscape irrigation in Goleta 
area and surrounding areas of 
Santa Barbara County, Goleta 
Beach Park, golf courses, UCSB, 
incidental uses at facility. 

approx. %  of 
annual plant 
flow 

40-50  

2005 average effluent flow (MGD) Type of wastewater 
2005 

average 
TSS mass 
emissions 

lb/day 

2005 
effluent 
dilution 

NPDES Permit # 
CA0048160 

Avg. 

Weather municipal (domestic, 
commercial, & light 

industrial) 

Permit 
adopted 
effective  Permit expires Wet months Dry months 

4.51 5.38 3.65 1,414.10 111:1 Dec. 31, 2004 Dec. 31, 2009 
 
EPA: Environmental Protection Agency  NPDES: National Pollution Discharge Elimination System  MGD: millions of gallons daily 

GPD: gallons per day  TSS: total suspended solids  BOD: biological oxygen demand  ASBS: area of special biological significance UV: ultra-violet 

 

 

Goleta 	 http://www.healtheocean.org/images/_pages/research/wdi/21.Goleta.jpg



85

Santa Barbara (El Estero) Wastewater Treatment Facility – Regional Board 3 – Central Coast 

Area served 

# of 
people 
served 

(source: permit) 
Relative 

size 

EPA 
facility 
class 

Outfall 
distance 

from shore 
Outfall 
depth 

Santa Barbara and portions of Santa Barbara 
County 

96,000 small major 
8,720 ft 

1.65 miles 
70  ft 

Treatment process 
SECONDARY w/ CHLORINATION AND DECHLORINATION AND 
TERTIARY: Screening and grinding, aerated grit removal, 
primary sedimentation, activated sludge stabilization, 
secondary clarification, disinfection by chlorination, and 
dechlorination facilities. Tertiary wastewater treatment by 
coagulation, flocculation, filtration and additional disinfection 
process.  

Improvements since 2005 
New influent pump, upgrade of primary clarifiers, 
new thickened sludge pump station, redesigned 
aeration basins, rehabilitated secondary clarifiers, 
replacement of anaerobic digester mixing system. 
 

Results of improvements 
Allow plant to treat wastewater and protect 
environment for next decade or more; upgraded 
equipment to more energy-efficient models.  

Improvements planned 
New sludge presses. 

Notes  
City owns deactivated desalination plant; utilizes 
800 acre ft/yr recycled water. 
 

Fuel cell project generates electricity from 
methane-byproduct of treatment process.  

2008 average reclaimed 
water amount:  4.3 MGD 

2008 reclaimed water use(s) 
Irrigation and toilets in city park 
restrooms. Not all reclamation 
capacity can be used.  

approx. %  of 
annual plant 
flow 

 

2005 average effluent flow (MGD) Type of wastewater 
2005 

average 
TSS mass 
emissions 

lb/day 

2005 
effluent 
dilution 

NPDES Permit #  
CA0048143 

Avg. 

Weather 
municipal (domestic 

and industrial) 

Permit 
adopted  
effective  Permit expires Wet months Dry months 

8.23 9.07 7.39 1,247.88 120:1 Oct. 22, 2004 Oct. 22, 2009 
 
EPA: Environmental Protection Agency  NPDES: National Pollution Discharge Elimination System  MGD: millions of gallons daily 

GPD: gallons per day  TSS: total suspended solids  BOD: biological oxygen demand  ASBS: area of special biological significance UV: ultra-violet 

 

 
Santa Barbara 	 http://www.healtheocean.org/images/_pages/research/wdi/22.SantaBarbara.jpg



 86

Montecito Sanitary District Wastewater Treatment Facility – Regional Board 3 – Central Coast 

Area served 

# of people 
served 

 (source: permit) Relative size 

EPA 
facility 
class 

Outfall 
distance 

from shore 
Outfall 
depth 

Montecito 10,000 small major 
1,550  ft 

0.29 miles 
35  ft 

Treatment process 
SECONDARY W/ CHLORINATION AND DECHLORINATION:  
Comminution, extended aeration treatment, secondary 
clarification, chlorination and dechlorination. Other 
processes include: dissolved air floatation (DAF) 
thickener, aerobic digester, belt filter press and biosolids 
sent to compositing facility. 

Improvements & results (2004-2009) 

WWTP influent pump station retrofitted to increase 
raw sewage flow pumping capacity from 3.5 MGD to 
6.6 MGD with SCADA control. 
Two new influent channel grinders (replaced 10+ year 
old units) to increase flow through capability from 1.7 
MGD each to 4.0 MGD each. 
Effluent disinfection system retrofitted with new “state 
of the art” sodium hypochlorite (bleach) pumps and 
sodium bisulfite pumps. New pumps capable of 
disinfecting higher effluent flows possibly caused by 
storm inflow and infiltration. 
Effluent multi-parameter meter installed for sampling 
treated water before discharge to ocean. Dissolved 
oxygen, PH, conductivity, temperature and turbidity 
measured. 
Post chlorine analyzer added to record adequate 
chlorine residual maintained for pathogen kill prior to 
chlorine removal and discharge to ocean. 
New maintenance building to keep plant equipment 
working at optimal energy performance and decrease 
maintenance costs. 
COLLECTIONS SYSTEM: Lift Station #4 retrofitted with three 
new high capacity output pumps, variable frequency 
drives, alarm system, SCADA control, and new force 
mains. Emergency back-up generators for three of four 
lift stations. Additional mobile emergency generator. 
Approx. 14 miles of collections system repaired, 
replaced, and or slip lined (ongoing). 
Installation and continuous monitoring of 20 Smart 
Covers strategically placed throughout collections 
system to alert staff 24/7 of potential system blockage 
before development of sanitary sewer overflow. Smart 
Cover website used to monitor and manage data. 

Improvements planned (2009-2011) 
Retrofit existing electrical main control circuit (MCC) 
panels for MCC-1, MCC-1a, and new MCC-panel. 
Replace existing 250KW emergency generator with new 
450KW generator - 2011 (CARB) emission compliant. 
Update and add to existing SCADA system. 
New laboratory building for more onsite process analyses 
and quicker results than contract lab. 
COLLECTIONS SYSTEM: goal to repair, replace or slip-line up 
to 5 miles of the sewer collections system per year. 
Replacement of pumps at Lift Station #1. 
Connection of areas not currently serviced by Montecito 
Sanitary District and possibly on septic tanks. 
Implement Resident Sewer Lateral Replacement Program 

Notes  
El Nino weather pattern in 2005: plant measured 22.2” of 
rain Jan 1 to May 31; total 2005 rainfall 25.86”. Normal 
annual rain typically 8-12 inches and less than 8” in 
drought years. 

2008 average reclaimed 
water amount:  none 

2008 reclaimed water use(s) 
none 

approx. %  of 
annual plant 

flow 
   0 

2005 average effluent flow (MGD) 
Type of 

wastewater 2005 average 
total 

suspended 
solids lb/day 

2005 
effluent 
dilution 

NPDES Permit # 
CA0047899 

Avg. 

Weather 

municipal 

Permit 
adopted (1) 
effective (2) Permit expires 

Wet 
months Dry months 

1.13 1.27 0.94 50.17 89:1 (1) Dec. 7, 2001 
(2) Jan. 20, 2007 

Dec. 7, 2006 
Dec. 1, 2011 

 
 
 

EPA: Environmental Protection Agency  NPDES: National Pollution Discharge Elimination System  MGD: millions of gallons daily 
GPD: gallons per day  TSS: total suspended solids  BOD: biological oxygen demand  ASBS: area of special biological significance UV: ultra-violet 

 Montecito 	 http://www.healtheocean.org/images/_pages/research/wdi/23.Montecito.jpg



87

Summerland Sanitary District Wastewater Treatment Plant – Regional Board 3 – Central Coast 

Area served 

# of 
people 
served 

(source: permit) 
Relative 

size 

EPA 
facility 
class 

Outfall 
distance 

from shore 
Outfall 
depth 

Unincorporated Community of Summerland 2,500 
very 
small 

minor 
740 ft 

0.14 miles 
20  ft 

Treatment process 
TERTIARY:  
Primary clarifier, activated sludge aeration basin, secondary 
clarifier, chlorination contact chamber (hypochlorite), 
tertiary sand filter and dechlorination basin (sodium 
bisulfate). All wastewater treated to tertiary level (except 
when filters are being changed) before discharge to ocean.   

Improvements since 2005 
none 
Results of improvements 
none 

Improvements planned 
none 

Notes  
Undertaking initial plan to supply recycled water for 
local landscape use. 

2008 average reclaimed 
water amount:  none 

2008 reclaimed water use(s) 
none 

approx. %  of 
annual plant 
flow 

0 

2005 average effluent flow (MGD) Type of wastewater 
2005 

average 
TSS mass 
emissions 

lb/day 

2005 
effluent 
dilution 

NPDES Permit # 
CA0048054 

Avg. 

Weather 

domestic 

Permit 
adopted 
effective  Permit expires Wet months Dry months 

0.21 0.27 0.16 4.29 60:1 Mar. 21, 2003 
May 9, 2008 

Jun. 9, 2008 
May 9, 2013 

 
EPA: Environmental Protection Agency  NPDES: National Pollution Discharge Elimination System  MGD: millions of gallons daily 

GPD: gallons per day  TSS: total suspended solids  BOD: biological oxygen demand  ASBS: area of special biological significance UV: ultra-violet 

 
Summerland 	 http://www.healtheocean.org/images/_pages/research/wdi/24.Summerland.jpg



 88

Carpinteria Sanitary District  Wastewater Treatment Facility – Regional Board 3 – Central Coast 

Area served 

# of 
people 
served 

(source: permit) 
Relative 

size 

EPA 
facility 
class 

Outfall 
distance 

from shore 
Outfall 
depth 

Carpinteria and portions of Santa Barbara 
County 

16,500 small major 
1,000 ft 

0.19 miles 
25  ft 

Treatment process 
SECONDARY w/ CHLORINATION AND DECHLORINATION: 
Pretreatment, screening, grit removal, primary 
sedimentation, aerated activated sludge tanks, secondary 
sedimentation, chlorination, and dechlorination.  

Improvements since 2005 
Critical pump station replacement and 
improvements in Mar. 2009. 
Results of improvements 

Improvements planned 
none 

Notes  

2008 average reclaimed 
water amount:  none 

2008 reclaimed water use(s) 
none 

approx. %  of 
annual plant 
flow 

0 

2005 average effluent flow (MGD) Type of wastewater 
2005 

average 
TSS mass 
emissions 

lb/day 

2005 
effluent 
dilution 

NPDES Permit # 
CA0047364 

Avg. 

Weather 

municipal 

Permit 
Adopted (1) 
effective (2) Permit expires Wet months Dry months 

1.58 1.72 1.44 150.41 93:1 (1) Oct. 21, 2005 
(2) Jan 20, 2007 

(effect. delay) 
Oct. 21, 2010 

 
EPA: Environmental Protection Agency  NPDES: National Pollution Discharge Elimination System  MGD: millions of gallons daily 

GPD: gallons per day  TSS: total suspended solids  BOD: biological oxygen demand  ASBS: area of special biological significance UV: ultra-violet 

 
Carpinteria 	 http://www.healtheocean.org/images/_pages/research/wdi/25.Carpinteria.jpg



89

http://www.healtheocean.org/images/_pages/research/wdi/WWTPs_RegBoard4.jpg



 90

Oxnard Wastewater Treatment Plant – Regional Board 4 – Los Angeles 

Area served 

# of 
people 
served 

(source: permit) 
Relative 

size 

EPA 
facility 
class 

Outfall 
distance 

from shore 
Outfall 
depth 

Oxnard, Port Hueneme, U.S. Naval Base, 
Ventura County, and some unincorporated 
areas of Ventura County 

225,000 medium major 
4,934 ft 

0.93 miles 
60  ft 

Treatment process 
SECONDARY w/ CHLORINATION AND DECHLORINATION: 
Bar screening, aerated grit removal, primary clarification, 
biofiltration, activated sludge, secondary clarification, flow 
equalization, chlorine disinfection, dechlorination. 

Improvements since 2005 
New influent screening, grit removal and new 
influent pumps. 
Results of improvements 
 

Improvements planned 
none 

Notes  
Discharge off Ormond Beach. 
 

 
2008 average reclaimed 
water amount:  none 

2008 reclaimed water use(s) 
Final effluent water (“3W” 
water) may be used to wash 
down equipment and grounds, 
and feed pump packing glands. 
All 3W water recycled back into 
plant and eventually 
discharged. No uses outside of 
plant. 

approx. %  of 
annual plant 
flow 

0 

2005 average effluent flow (MGD) Type of wastewater 
2005 

average 
TSS mass 
emissions 

lb/day 

2005 
effluent 
dilution 

NPDES Permit # 
CA0054097 

Avg. 

Weather 
domestic, 

commercial, and 
industrial 

Permit 
Adopted (1) 
effective (2) Permit expires Wet months Dry months 

24.49 25.15 23.83 1,321.22 98:1 (1) Jul. 11, 2002  
(2) Jun. 20, 2008 

Jul. 10, 2007; 
Apr. 10, 2013 

 
EPA: Environmental Protection Agency  NPDES: National Pollution Discharge Elimination System  MGD: millions of gallons daily 

GPD: gallons per day  TSS: total suspended solids  BOD: biological oxygen demand  ASBS: area of special biological significance UV: ultra-violet 

 

 

Oxnard 	 http://www.healtheocean.org/images/_pages/research/wdi/26.Oxnard.jpg



91

City of Los Angeles (Hyperion Treatment Plant) – Regional Board 4 – Los Angeles 

Area served 

# of 
people 
served 

(source: permit) 
Relative 

size 

EPA 
facility 
class 

Outfall 
distance 

from shore 
Outfall 
depth 

City of Los Angeles 4,000,000 large major 
26,525 ft 

5.02 miles 
~187  ft 

Treatment process 
DISINFECTED & UNDISINFECTED SECONDARY: Preliminary 
and primary treatment consists of screening, grit removal, 
and primary sedimentation with coagulation and flocculation. 
In secondary treatment, primary effluent biologically treated 
in high purity oxygen activated sludge process comprised of 
cryogenic oxygen plant, 9 secondary reactor modules, and 36 
secondary clarifiers. After clarification, undisinfected 
secondary effluent discharged into Santa Monica Bay. 

Improvements since 2005 
Installation of six KSP 50V (HD)XL Cake Pumps with 
SD 500 Screw Feeders (Aug. 2009). 
Results of improvement 
Each conveys 100 GPM of biosolids. 

Improvements planned 

Notes  
City of Los Angeles’ largest and oldest wastewater 
treatment plant. Hyperion has 3 ocean outfalls. 
Discharge 001 permitted for emergency discharge 
of disinfected (chlorinated) secondary effluent 
during extremely high flows. Discharge 002 only 
outfall permitted for routine discharge of 
undisinfected secondary treated effluent. 
Discharge 003 historically used for discharge of 
sludge, but discharge from this outfall now 
prohibited.  
 

From plant website: 1980 Sludge-out to full 
secondary treatment resulted in 95% reduction in 
amount of wastewater solids going into Santa 
Monica Bay; elimination of Bay's ecological dead-
zone near mouth of sludge outfall; vast 
improvements in biological integrity of bottom-
dwelling marine community; remarkable increases 
in relative abundance of many indicator-species; 
and partnerships among public, regulatory 
agencies, government and dischargers. 
 

West Basin Water Recycling Facility can receive 
secondary effluent from Hyperion Treatment Plant 
for advanced treatment. 

2008 average reclaimed 
water amount:  none, 
however up to 70 MGD 
from West Basin Water 
Recycling Facility 
(WBWRF) 

2008 reclaimed water use(s) 
From WBWRF: irrigation, 
industrial applications including 
cooling water and boiler feed 
water, and other purposes. 
Reverse osmosis treated water 
primarily injected into West 
Coast Basin Barrier Project to 
control seawater intrusion. 

approx. %  of 
annual plant 
flow 

 

2005 average effluent flow (MGD) Type of wastewater 
2005 

average 
TSS mass 
emissions 

lb/day 

2005 
effluent 
dilution 

NPDES Permit # 
CA0109991 

Avg. 

Weather 

municipal 

Permit 
adopted 
effective  Permit expires Wet months Dry months 

332.25 345.67 318.83 58,780.86 84:1 May 9, 2005 May 14, 2010 

 
EPA: Environmental Protection Agency  NPDES: National Pollution Discharge Elimination System  MGD: millions of gallons daily 

GPD: gallons per day  TSS: total suspended solids  BOD: biological oxygen demand  ASBS: area of special biological significance UV: ultra-violet 

 

 

Hyperion 	 http://www.healtheocean.org/images/_pages/research/wdi/27.Hyperion.jpg



 92

County Sanitation Districts of Los Angeles County Joint Water Pollution Control Plant 
Regional Board 4 – Los Angeles 

Area served 

# of people 
served 

(source: plant 
website) 

Relative 
size 

EPA 
facility 
class 

Outfall 
distance 

from 
shore 

Outfall 
depth 

JWPCP is part of an interconnected system serving 
main portion of Los Angeles basin, excluding areas 
served by City of Los Angeles and several other cities. 
Interconnected system, known as Joint Outfall 
System (JOS), includes six water reclamation plants 
designed to produce high quality recycled water. 

3,500,000 large major 

OO1: 
7,440 ft 

1.41 miles 
 
OO2: 

7,982 ft 
1.51 miles 

OO1: 
167 to 190 ft 

 
OO2: 
196 to  210 ft 

 

Treatment process 
SECONDARY W/ CHLORINATION: 
Screening, grit removal, primary 
sedimentation, pure oxygen activated 
sludge reactors, secondary 
clarification, and chlorination. Waste 
brine generated by West Basin 
Municipal Water District's Carson 
Regional Water Recycling Plant 
discharged to ocean through JWPCP 
outfalls OO1 & OO2 via waste brine 
line connected to JWPCP’s effluent 
tunnel. 

Improvements since 2005 
Additional odor control systems, including biotrickling filters and carbon 
scrubbers.  
 

Results of improvements 
Since attaining full secondary treatment in October 2002, final effluent 
levels of BOD and suspended solids dropped below 30-day average of 30 
mg/L.  No violations since full secondary treatment became operational. 

Improvements planned 
 Construction of high-speed centrifuges underway Aug. 2009. Results of 
evaluation of high-speed centrifuges to be used to determine long-term 
digested sludge dewatering strategy. 
 

Notes  
One of largest wastewater treatment plants in world and largest of Los Angeles County Sanitation District. Facility 
provides treatment for approximately 300 MGD. Combined cycle power plant utilizes digester gas (approx. 65% 
methane) to generate 22MW electricity - JWPCP essentially energy self-sufficient.  Surplus energy sold back to utility 
company. OO1: discharges approx. 65% of effluent from JWPCP. Discharges south of shoreline off Whites Point, San 
Pedro. 120" width; diffuser length 4,440 ft. OO2: discharges approx. 35% of effluent from JWPCP. Discharges south of 
shoreline off Whites Point, San Pedro. Outfalls. 90" width; diffuser length 2,416 ft. OO3 and OO4 used only under high 
flow conditions. Bixby Marshland restored and enhanced by JWPCP related sanitation districts, improving hydrologic 
conditions to maintain and enhance freshwater marsh and riparian habitats. 
 

2008 average reclaimed water amount: 
For entire JOS system: 
(428.7 MGD treated) 
133.1 MGD reclaimed; 
54.2 MGD beneficially reused. 

2008 reclaimed water use(s) No water produced at  JWPCP 
directly reused because routing of high-salt content wastewater to 
JWPCP instead of  water reclamation plants (WRP) results in 
JWPCP wastewater exceeding salinity limits for direct reuse.  

approx. %  of 
annual plant 

flow 

31 
(12.6 re-used) 

Type of wastewater 
2005 

average total 
suspended 

solids  
lb/day 

2005 
effluent 
dilution 

NPDES Permit # 
CA0053813 

municipal 
(1,100 significant industrial users) 

Permit 
adopted 
effective  

Permit 
expires 

2008 average effluent flow (MGD) Weather (flow) 

April 6, 
2006 

May 24, 
2011 

Average 
OO1: 192 
OO2: 103 
Total: 295 

Wet months 001: 194 002: 104  Total: 298 OO1: 27,709.86 
OO2: 14,920.69 
Total: 42,630.55 

166:1 
Dry months 001: 191 002: 102  Total: 293 

 

EPA: Environmental Protection Agency  NPDES: National Pollution Discharge Elimination System  MGD: millions of gallons daily 
GPD: gallons per day  TSS: total suspended solids  BOD: biological oxygen demand  ASBS: area of special biological significance UV: ultra-violet 

JWPCP 	 http://www.healtheocean.org/images/_pages/research/wdi/28.JWPCP.jpg



93

Terminal Island Treatment Plant – Regional Board 4 – Los Angeles 

Area served 

# of 
people 
served 

(source: permit) 
Relative 

size 

EPA 
facility 
class 

Outfall 
distance 

from shore 
Outfall 
depth 

San Pedro, Wilmington and Harbor City Areas 130,000 medium major 
900 ft 

0.17 miles 
32  ft 

Treatment process 
UNDISINFECTED TERTIARY:  
Preliminary treatment - bar screening and aerated grit 
removal. Primary treatment - primary sedimentation. 